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LEILONG TOYS FACTORY
CHENGHAI DISTRICT,SHANTOU CITY,
GUANGDONG PROVINCE,CHINA

The following samples were submitted and identified by/on behalf of the client as:

TOY SERIES

Client Reference Information . Al1001-1,A1001-2,A1001-3,A1001-4,A1001-5,A1001-6,A1001-7,A1001-8,

Sample Receiving Date

Testing Period

A1002-1,A1002-2,A1002-3,A1002-4,A1002-5,A1002-6,A1002-7,A1002-8,
A1003-1,A1003-2,A1003-3,A1003-4,A1003-5,A1003-6,A1003-7,A1003-8,
A1004-1,A1004-2,A1004-3,A1004-4,A1004-5,A1004-6,A1004-7,A1004-8,
A1005-1,A1005-2,A1005-3,A1005-4,A1005-5,A1005-6,A1005-7,A1005-8,
A1006-1,A1006-2,A1006-3,A1006-4,A1006-5,A1006-6,A1006-7,A1006-8,
A1007-1,A1007-2,A1007-3,A1007-4,A1007-5,A1007-6,A1007-7,A1007-8,
A1008-1,A1008-2,A1008-3,A1008-4,A1008-5,A1008-6,A1008-7,A1008-8,
A1009-1,A1009-2,A1009-3,A1009-4,A1009-5,A1009-6,A1009-7,A1009-8,
A1010-1,A1010-2,A1010-3,A1010-4,A1010-5,A1010-6,A1010-7,A1010-8
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JAN 15, 2021
JAN 15, 2021 TO JAN 19, 2021
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Test Requested Conclusion
1. | CPSIA section 101 and US California Proposition 65 (Superior Court of California
— County of Alameda Case No. RG07356892) - Total Lead content in the specified --
specimen(s) as listed
1.1 | CPSIA section 101(f) (1) and US California Proposition 65 (Superior Court of
California — County of Alameda Case No. RG07356892) — Lead in paint/similar PASS
surface coating material
1.2 | CPSIA section 101(a) (2) and US California Proposition 65 (Superior Court of
California — County of Alameda Case No. RG07356892) — Lead in accessible PASS
substrate materials (Including Children’s Metal Jewelry)
2. | CPSIA section 108 — Phthalates in the specified specimen(s) as listed PASS
3. US 16 CFR Part 1307 — Phthalates in the specified specimen(s) as listed PASS
4. US California Proposition 65 (ACSC Case No. BG07350969) — Phthalates Content
. - . : PASS
in the specified specimen(s) as listed

Frrkkekk EOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ******

Signed for and on behalf of
SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch Testing Center

scan to see the report
1% =

T52110220806TC

Qu Ping, Kiky
Dept. Manager
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Results:

1.1 CPSIA and US California Proposition 65 (Superio __r Court of California — County of Alameda Case No.
RG07356892) - Lead in Paint/Similar Surface Coating __Materials

Method: With reference to CPSC-CH-E1003-09.1 - Standard Operating Procedure for Determining Lead (Pb) in
Paint and Other Similar Surface Coatings

Test Item(s) Lead (Pb)
Permissible Limit (ppm) 90
. e Result(s)
Specimen Description
P P (Ppm)
1. Transparent lacquer w/ bright silvery coating on plastic (Washing machine) ND

Note: - ppm = parts per million
- ND = Not Detected (lower than MDL)
- MDL = Method Detection Limit = 10 ppm
- 1% = 10000 mg/kg = 10000 ppm
- Result(s) is(are) extracted from report No. T52010240975TY.

1.2 CPSIA and US California Proposition 65 (Superio _ r Court of California — County of Alameda Case No.
RG07356892) - Lead in Accessible Substrate Material s

Method (non-metallic materials): With reference to CPSC-CH-E1002-08.3 - Standard Operation Procedure for
Determining Total Lead (Pb) in Non-Metal Children Product

Test Item(s) Lead (Pb)
Permissible Limit **(ppm) 100

. - Result(s)
Specimen Description (ppm)
1. Green plastic (Blender) ND
2. Cream-brown plastic (Washing machine) ND
3. Transparent black plastic (Blender) ND
4. White plastic (Cup) ND
5. Transparent plastic (Water dispenser) ND
6. Brown plastic (Dish) ND

** Permissible Limit applies to a children’s product manufactured after 14 August 2011 (Public Law 110-314
(Consumer Product Safety Improvement Act of 2008) and its Amendments Public Law 112-28)

Note: - ppm = parts per million
- ND = Not Detected (lower than MDL)
- MDL = Method Detection Limit =10 ppm
- 1% = 10000 mg/kg = 10000 ppm
- Result(s) is(are) extracted from report No. T52010240975TY.

Unless olherwuse agrsad in wrlllng thls document Is issued by the Company subject to its General Condmons of Samce printed
h .88, com!enﬁglms and -Conditions. aspx and, for fi r

1
subject to Terms anrj Cnn:llllons for Elsctmnil:: cibume'ﬁ'fs at hi Il? fF m/en/Terms-and-Conditions/Terms-a-Document.a; {:
Attention is drawn to the of liability, urisdiction Taaues defined therein. Any holder aﬂh’]a documen Is
advised that information contained hereon reﬂecls the Company ] llndlnqs at the time of Ils intervention only and wi thln the limits of
Client's instructions, if any. The C ole is o its Client and thi does not parties to a
transaction from axen:uslng all lhelr rights and ohHgalJons under his do cannot be repr
except in full, without prior written approval of the . ny hori i for ary or falsif of the

of this is unlawful and offend d to lhe fullest extent of the law. Unless otherwise stated the
reaulta Ehown in thls last rapurl refel unly to lhe aample{s} lasted and such sample(s) are ratalned lol 30 days t:mlyr
Attention:To ¢ ng [ inspection report & certificate, please cont telephone:(B6-755) 8307
|-"- nr-'nr':\-lfh.) -<'-.-‘1 com

I | SaSBdg M4, mmmmm Jiua Road, Bankian, Longgang Disrit, Shercten, China 518129 | (B6-755)25328888  f (86-755)83106190 Www.sgsgroup.com.cn
5 l¢! FHl- X HEEEEER0S TR I L ESSCSKHE AR 518120 1 (86-755)25328868  f (B6-755)83106190 e sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)



Test Report No. T52110220906TC Date: JAN 20,2021  Page 4 of 10
2. CPSIA — Phthalates Content
Method: With reference to CPSC-CH-C1001-09.4
Analysis was performed by Gas Chromatography Mass Spectrometer (GC-MS)
Accessible materials can be placed in the mouth
Test Item(s) CAS No. Result (s) (%) MDL | Permissible
Specimen No. - 1 2 3 (%) Limit (%)
Dibutyl Phthalate (DBP) 84-74-2 ND ND ND 0.003 0.1
Benzylbutyl Phthalate (BBP) 85-68-7 ND ND ND 0.003 0.1
Di-(2-ethyl hexyl) phthalate (DEHP) / a1
Dioctyl Phthalate (DOP) 117-81-7 ND ND ND 0.003 0.1
. 28553-12-0
Diisononyl Phthalate (DINP) 68515-48-0 ND ND ND 0.010 0.1
Di-n-octyl Phthalate (DNOP) 117-84-0 ND ND ND 0.003 0.1
. 26761-40-0
Diisodecyl Phthalate (DIDP) 68515-49-1 ND ND ND 0.010 0.1

Specimen Description:

1. Pale brown plastic (Bamboo steamer) + Yellow plastic (Vegetable) + Dark blue plastic (Part)

2. Green plastic (Oven) + Cream-brown plastic (Toaster) + Transparent plastic (Oven)

3. Transparent lacquer w/ bright silvery coating on plastic (Oven) w/ Grey coating on plastic (Cup)

Note: - % = percentage by weight
- ND = Not Detected (lower than MDL)
- MDL = Method Detection Limit
- 1% =10000 mg/kg = 10000 ppm

- The result(s) is (are) calculated using the total specimen weight for composite test.

- Result(s) of specimen No.2-No.3 is(are) extracted from report No. T52010241113TC.
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3. US 16 CFR Part 1307 — Phthalates Content
Method: With reference to CPSC-CH-C1001-09.4
Analysis was performed by Gas Chromatography Mass Spectrometer (GC-MS)
Test Item(s CAS No. Result (s) (% issi
! (s) (s) (%) MDL (%) Pe_rm_lss(:ble
Specimen No. - 1 2 3 Limit (%)
Dibutyl Phthalate (DBP) 84-74-2 ND ND ND 0.003 0.1
Benzylbutyl Phthalate (BBP) 85-68-7 ND ND ND 0.003 0.1
Di-(2-ethyl hexyl) phthalate (DEHP) / a1
Dioctyl Phthalate (DOP) 117-81-7 ND ND ND 0.003 0.1
N 28553-12-0
Diisononyl Phthalate (DINP) 68515-48-0 ND ND ND 0.010 0.1
Di-n-Hexyl phthalate e
(DHP/DnHP/DHEXP) 84-75-3 ND ND ND 0.003 0.1
Diisobutyl phthalate (DIBP) 84-69-5 ND ND ND 0.003 0.1
Di-n-pentlyl
phthalate(DPP/DPEP/DPENP) 131180 | ND | ND | ND | 0003 0.1
Dicyclohexyl phthalate (DCHP) 84-61-7 ND ND ND 0.003 0.1

Specimen Description:

1. Pale brown plastic (Bamboo steamer) + Yellow plastic (Vegetable) + Dark blue plastic (Part)

2. Green plastic (Oven) + Cream-brown plastic (Toaster) + Transparent plastic (Oven)

3. Transparent lacquer w/ bright silvery coating on plastic (Oven) w/ Grey coating on plastic (Cup)

Note: -

% = percentage by weight

- ND = Not Detected (lower than MDL)
- MDL = Method Detection Limit

- 1% =

10000 mg/kg = 10000 ppm

- The result(s) is (are) calculated using the total specimen weight for composite test.

- Result(s) of specimen No.2-No.3 is(are) extracted from report No. T52010241113TC.
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4. California Prop 65 - Phthalates Content

Method: With reference to CPSC-CH-C1001-09.4

Analysis was performed by Gas Chromatography Mass Spectrometer (GC-MS)
Test Item(s) CAS No. Result(s) (%) o
Specimen No. -- 1 2 3 MDL (%)
Dibutyl phthalate (DBP) 84-74-2 ND ND ND 0.003
Benzyl butyl phthalate (BBP) 85-68-7 ND ND ND 0.003
Di-(2-ethyl hexyl) phthalate (DEHP) / a1
Dioctyl Phthalate (DOP) 117-81-7 ND ND ND 0.003
Di-“isodecyl” phthalate (DIDP) 26761-40-0 ND ND ND 0.010
Di-n-Hexyl phthalate
(DHP/DNHP/DHEXP) 84-75-3 ND ND ND 0.003

Specimen Description:

1. Pale brown plastic (Bamboo steamer) + Yellow plastic (Vegetable) + Dark blue plastic (Part)

2. Green plastic (Oven) + Cream-brown plastic (Toaster) + Transparent plastic (Oven)

3. Transparent lacquer w/ bright silvery coating on plastic (Oven) w/ Grey coating on plastic (Cup)

Note: - % = percentage by weight
- MDL = Method Detection Limit
- ND = Not Detected (lower than MDL)
- 1% = 10000 mg/kg = 10000 ppm

- The result(s) is (are) calculated using the total specimen weight for composite test.

- Result(s) of specimen No.2-No.3 is(are) extracted from report No. T52010241113TC.

Summary of Permissible Limit of Requirement(s):

Requirement(s)

| Permissible Limit

California Proposition 65 (ACSC Case No. BG07350969)

childrenup to 3

- Toys for children up to 6 or childcare articles for

DnHP

< 0.1% for each of DBP, BBP, DEHP, DIDP and
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Remark 1: Since the data and / or information above division line of front page is provided by the applicant, the
relevant results or conclusions of this report are only made for these data and / or information, SGS shall not be
responsible for the authenticity and integrity of such data and information and the validity of the results and / or

conclusions arising therefrom. Testing results only apply to the sample as received.

Remark 2: The statement of conformity has considered the decision rule based on the Guarded acceptance
(8.3.2 of ISO/IEC GUIDE 98-4:2012)- When the measured value falls within the guard band, only the test data
and measurement uncertainty will be reported. The guard band is equal to the expanded measurement
uncertainty with a 95% coverage probability(k=2), w = Ugs. The Probability of False Accept and the Probability
of False Reject of the decision rule are 2.5%.

For Upper Tolerance Limit (Tu):

Pass - when the measurement result is below Tu-Ugs

Fail - when the measurement result is above Tu+Ugs

Inconclusive - when the measurement result is falling in guard band [ Tu-Ugs, Tu+Ugs ]

For Lower Tolerance Limit (Tv):

Pass - when the measurement result is above Ti+Ugs

Fail - when the measurement result is below Ti-Ugs

Inconclusive - when the measurement result is falling in guard band [Ti-Ugs, Ti+Uogs ]
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